
Page I

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

PART NUMBER 79201643 Rev. C

HINIKER
5700 & 5710

FLAIL HARVESTER
PARTS BOOK

SECTION 1 	 PTO SHAFTS
SECTION 2 	 GEARBOX
SECTION 3 	 HITCH ASSEMBLIES
SECTION 4 	 BODY ASSEMBLIES 
SECTION 5 	 COMPONENT PARTS 
SECTION 6 	 COMPLETING PACKAGES 
SECTION 7 	 OPTIONAL EQUIPMENT



PARTS
Part Number 79201643Rev.C August 2009 Parts Books/Hiniker/79201643RevC

It is the policy of Hiniker Company to constantly 
improve its products whenever it is practical to 
do so.

Hiniker Company must therefore reserve the 
right to redesign or change its equipment or 
component parts thereof without incurring the 
obligation to install or furnish such changes on 
the equipment previously delivered.

INSTRUCTIONS FOR ORDERING PARTS

1. 	 The reference numbers (Ref. No.) in the 
illustrations correspond to the same refer-
ence numbers (Ref. No.) in the description 
list. An assembly having a part number can 
be ordered. All other parts must be ordered 
individually. The quantity in the “Qty” col-
umn is the number of parts used in this area 
of the machine. The term “A/R” for number 
required indicates “as required” where the 
quantity may vary. Order all parts by their 
part number and description. Do not use the 
reference number (Ref. No.).

2. 	 All references to left and right, front and rear 
apply to the machine as viewed from the 
rear of the machine, facing forward in the  
direction of travel.

3. 	 Always mention the identification number of 
the model and serial numbers found on the 
name plate of the unit on which the part is to 
be used. Much delay and confusion can be 
avoided when correct numbers are specified 
on parts order and correspondence.

HINIKER COMPANY
58766 240th St.
P.O. BOX 3407

MANKATO, MN 56002-3407 USA
Phone: (800) 433-5620

Fax: (800) 637-3991
E-Mail: hiniker@hiniker.com



Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

1

SECTION 1
PTO SHAFTS

PAGE 2	 540 RPM CV PTO
PAGE 3	 540 RPM CV PTO W/FRICTION CLUTCH
PAGE 4	 540 RPM OVERRUNNING CLUTCH 
PAGE 5	 540 RPM FRICTION/OVR CLUTCH



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

540 RPM CV PTO
MODEL 5700

REF.
NO. PART

NUMBER DESCRIPTION QTY. REF.
NO.

PART
NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7
8
9

10
11
12

520-03152
520-03120
520-03121
520-03122
520-03123
520-03124
520-03125
520-03126
520-03127
520-03169
520-03128
520-03154

Yoke 1 3/8-6 Spline
Double Yoke
Grease Zerk
Inboard Yoke
Cross & Bearing Kit
Spring Pin
Inner Profile
Profile & Sleeve Weldment
Inboard Yoke
Overrunning Clutch 540 RPM
Cross & Bearing Kit
Bearing Ring

1
1
1
1
2
2
1
1
1
1
1
2

13
14
15
16
17
18
19
20
21
22
23
24

520-03155
520-03131
520-03132
520-03133
520-03134
520-03135
520-03136
520-03137
520-03138
520-03139
520-03140
520-03141

Outer Shield Tube
Inner Shield Tube
CV Cone & Bearing Assembly
Shield Cone, 3 Rib
Shield Cone, 7 Rib
Screw
Support Bearing
Safety Chain
Danger Decal, Outer
Danger Decal, Inner
Grease Zerk
Collar Kit in Item 1

1
1
1
1
1
8
1
1
1
1
1
0

DWG. NO. 2508

S
E
C

1



Page 3

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

540 RPM CV PTO W/FRICTION CLUTCH
MODEL 5710

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7
8
9

10
11
12
13

52003181
520-03121
52003182
52003183
52003184
52003185
52003186
52003187
52003188
52003189
52003190
520-03129
52003192

Yoke 1 3/8-6 SPL AS
Zerk - In Item 3
Double Yoke
Inboard Yoke
Cross & Bearing Kit
Spring Pin
Cross & Bearing Kit
Inner Profile
Profile & SLV W.A.
Inboard Yoke
Friction/Overrunning Clutch
Bearing Ring
Outer Shield Tube Oval

1
1
1
1
2
2
1
1
1
1
1
2
1

14
15
16
17
18
19
20
21
22
23
24

52003193
52003194
520-03133
52003195
520-03137
520-03138
520-03139
520-03135
520-03136
520-03140
52003196
52003197
52003212

Inner Shield Tube Round
CV Cone & Bearing Assembly
Shield Cone, 3 Rib
Shield Cone, 6 Rib
Safety Chain
Decal Out-In Item 13
Decal In-In Item 9
Screw-In Items 15, 16, & 17
Support Bearing
Zerk - In Item 9
Lubrication Decal
As CoL Kit - In Item 1
QD Flange Kit - In Item 11

1
1
1
1
1
1
1
8
1
1
1
0
0

DWG. NO. 3896

S
E
C

1



Page 4

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

1

DWG. NO. 2511A

REF.
NO.

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.
1
2
3
4

520-03146
520-03121
520-03147
520-03148

Clutch Housing
Grease Zerk
Key
Leaf Spring

1
1
2
2

5
6

520-03156
520-03150
520-03169

Q.D. Flange Kit
Retaining Ring
Overrunning Clutch 540 RPM

1
1

OVERRUNNING CLUTCH 540 RPM
MODEL 5700



Page 5

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

20

19
18

17

16

15
10

14
13

54

6

1

2

11

9

8

7

12

4

3

1 3/8-6SPL QD

FRICTION CLUTCH
MODEL 5710

REF.
NO.

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8
9

10
11

52003198
52003199
52003201
52003203
52003210
52003209
52003211
52003208
52003207
52003206
52003205

Clutch Housing
Ring
Friction Disk
HSG & Drive Plate WA
Retaining Ring
Washer
Hub 1 3/8-6 SPL QD
Key 50mm
Leaf Spring
Sealing Ring
Drive Plate

1
1
4
1
2
2
1
2
2
1
1

12
13
14
15
16
17
18
19
20

52003202
52003200
52003204
52003213
52003214
52003215
52003216
52003217
52003218
52003219
52003212

Drive Plate
Spring Pack
Setting Ring
Back-Up Ring
Compression Spring
Lock Ring
Flanged Ring
Retaining Ring
Ball
Lock Nut M8-ln (Included In Item 13)
QD Flange Kit (Includes Item 15-20)

1
1
1
1
1
1
1
1
3
6
1

DWG. NO. 3676

S
E
C

1

Complete Assembly 52003190





Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

2SECTION 2
GEARBOX

PAGE 2	 GEARBOX ASSEMBLY, 540 RPM



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

2

GEARBOX ASSEMBLY, 540 RPM

DWG. NO. 3019

REF.
NO.

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7

51700212
51700213
601-03003
601-05001
601-02075
601-05002
400-17205

Cross Shaft With Gear
Pinion Shaft With Gear
Bearing Roller Cone 1.7500 Bore
Bearing Roller Cup 3.625 O.D.
Large Bearing Cone
Bearing Roller Cup
Casting (Tapped Holes)

1
1
3
3
1
1
1

8
9

10
11
12
13
14

400-17206
650-06056
702-05093
203-51156
203-51074
203-50308
950-011-032

Casting (Thru Holes)
Seal (1 3/4 Shaft)
Retaining Ring 1 3/4 Shaft
Plug
Bushing (1/8 NPT to 1/2 NPT)
Pressure Relief (1/8 NPT 5 PSI)
Socket Head Cap Screw 3/8-16 x 2 1/4

1
3
1
2
1
1

12

Complete Assembly 517-00211



Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

3

SECTION 3
HITCH ASSEMBLIES

PAGE 2	 TRAIL HITCH ASSEMBLY W/STAND, MODEL 5700
PAGE 3	 TRAIL HITCH ASSEMBLY, MODEL 5710



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

3

9

6

7

4

2

1

5

12

8

11
10

5

8

3

13
14

15

TRAIL HITCH ASSEMBLY W/STAND
MODEL 5700

REF.
NO.

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.
1
2
3
4
5
6
7
8

79200996
79200945
79201097
79200942
79200993
950-001-215
034-05175
035-42065

Trail Hitch Assembly
Clevis Weldment
LH Turnbuckle Rod Weldment
Hitch Spacer
Hitch Pin
Hex Head Cap Screw 1-8 x 5 1/2  Gr. 8
Lock Nut Stover 1-8  
1/4 x 1 3/4 Cotter Pin

1
1
1
1
2
1
1
4

9
10
11
12
13
14
15

400-34074
79201098
951-001-022
79200869
85501787
850-001-305
850-001-285
79200872

Tubular Mount Jack
RH Turnbuckle Rod Weldment
Hex Nut 1 1/4-7 
Turnbuckle Weldment
Caution Decal
Tape Red Reflective
Tape Yellow Reflective
Turnbuckle Assembly (Includes Items 3,10,11, & 12)

1
1
1
1
1
1
1
1

DWG. NO. 2957



Page 3

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

3

TRAIL HITCH ASSEMBLY
MODEL 5710

REF.
NO.

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.
1
2
3
4
5
6

035-42065
79200993
79201772
031-06459
952-001-009
951-001-011

Cotter Pin 1/4 x 1 3/4
Hitch Pin
Bar Level
Hex Head Cap Screw 1-8 x 3 Gr. 5
Lock Washer 1 Inch
Hex Nut 1-8

4
2
2
2
2
2

7
8
9

10
11

71505172
79201776
850-001-285
85501787
850-001-305

Decal, “Warning”
Hitch Assembly
Tape Yellow Reflective
Decal, “Caution”
Tape Yellow Reflective

1
1
1
1
1

DWG. NO. 3174Trail Hitch Assembly 79201775





Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

4

SECTION 4
BODY ASSEMBLIES

PAGE 2	 FRONT DRIVE LINE ASSEMBLY
PAGE 3	 ROTOR & DRIVE ASSEMBLY



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

FRONT DRIVE LINE ASSEMBLY

DWG. NO. 3002

S
E
C

4



Page 3

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

4

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22

517-00211
79201561
79201562
79201560
79201554
79203023
79200836
71505171
79200967
953-001-010
000-65374
000-65349
000-64011
000-65363
031-06113
034-05168
950-002-009
950-001-111
952-001-004
850-001-305
850-001-285
203-50003

Gear Box 1:1.85 Ratio
LH Line Shield
RH Line Shield
Shield Assembly 540 Rpm
Line Shaft Solid 6’ Shredder
Decal Spring Instruction
Splined Coupler With Fittings
Warning Decal
Lower Hitch Pin
1/4 x 1 1/2 Square Cut Cotter Pin
Shield Plate Rod
Special Shield Plate
Shield Plate
Cutter Bar
Hex Head Cap Screw 3/8-16 x 3 Gr 5
Stover Lock Nut 3/8 Gr 5
Hex Head Flanged Whiz Lock Bolt 3/8-16 x 1
Hex Head Cap Screw 1/2-13 x 1 1/4
Lock Washer 1/2 Inch
Red Reflective Tape
Amber Reflective Tape
Grease Fitting 1/4-28 UNF

1
1
1
1
1
1
1
1
2
4
1
2
4
1
1
1
6
8

14
2
2
2

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

400-34074
71504131
71504145
71504136
715-03174
860-001-387
035-60056
950-001-215
034-05175
79201572
950-003-028
71504146
952-004-067
035-42034
951-001-007
71504128
71504149
71505168
000-69096
71505166
951-005-003

Tubular Mount Jack
Danger Decal
Important Decal
Important Decal
Lift Here Decal
Hitch Plate Weld
Woodruff Key 3/8 X 2 3/4
Hex Head Cap Screw 1-8 x 5 1/2 Gr 8
Stover Lock Nut 1-8  Gr B
Body Weldment
Carriage Bolt 1/2-13 x 1 1/4
Important Decal
Flat Washer
Cotter Pin 5/32 x 1 1/2
Hex Nut 1/2-13
Caution Decal
Caution Decal
Hiniker Decal
Hose Carrier
Decal 5700
Mac Lock Nut 3/8-16

1
1
1
1
2
1
1
1
1
1
6
1
1
1
6
1
1
1
1
1
6



Page 4

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

ROTOR DRIVE ASSEMBLY

DWG. NO.3001

S
E
C

4



Page 5

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

4

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

79201563
79201567
950-001-120
40027040
40027041
60004015
60003059
79201571
79200956
000-65186
79200866
000-20179
515-18008
515-18007
79202316
000-24063
000-20192
000-65223
79201604
79200825
79201120
79200920
953-001-002
720-02399
79201389
79200923

Bearing Support
Cylinder Assembly
Hex Head Cap Screw 1/2-13 x 1 3/4 Gr 5
QD Hub SF 1 1/2 Bore
QD Hub SF 1 3/4 Bore
Bearing 1 1/2 MB FC4-25-1 1/2
Bearing 1 3/4 INA
V-Belt C (Can Substitute (1) Set 516-15001)
Complete Idler Assembly
Spring Anchor
Take Up Bar
1 3/8 Machine Bushing
Sheave 2 Groove Type 6 16” Diameter
Sheave 2 Groove Type 1 10 1/2” Diameter
Grease Hose
Lock Nut
Adapter Fitting
Threaded Handle
LH Cover Assembly
Anti Wrap Ring
Shield Bumper
Shield Rod
1/8 x 1 Square Cut Cotter Pin
3/8 Cable Clamp
Cylinder Lug
Bottom Cover

2
1
8
1
1
2
1
2
1
1
1
1
1
1
1
1
1
2
1
4
2
1
2
2
1
1

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

43

44
45
46
47
48
49
50

604-00032
604-00033
950-003-028
034-05170
950-003-054
79202087
950-002-010
950-002-014
951-005-003
952-003-006
203-50003
950-001-161
034-05172
035-60056
79201573
71504127
71505169
71505163
71505168
71505166
950-002-009
71505170
79201619
710-05323
710-05322
79202088

Flangette 1 3/4 MSA
Flangette 1 3/4 MSB
Carriage Bolt 1/2-13 x 1 1/4
Stover Lock Nut 1/2 Gr B
Carriage Bolt 3/8-16 x 3/4 SHS Gr 5
Shield Spacer 1/16
Hex Head Flanged Whiz Lock Bolt 3/8-16 x 1 1/2
Hex Head Flanged Whiz Lock Bolt 3/8-16 x 1 1/4
Mac Lock Nut 3/8-16
SAE Flat Washer 3/8 Inch
Grease Zerk
Hex Head Cap Screw 5/8-11 x 6 Gr 5
Stover Lock Nut 5/8 Gr 8
Woodruff Key 3/8 x 2 3/4
Hose Clamp
Warning Decal S/N-100
Warning Decal S/N-101
Hiniker Decal S/N-100
Hiniker Decal S/N-101
5700 Decal
Hex Head Flanged Whiz Lock Bolt 3/8-16 x 1
Warning Decal
Shaft Shield
Washer 16 Ga. (.060)
Washer 10 Ga. (.134)
Shield Spacer 1/8”

1
1
4

12
3

A/R
2
1

18
4
4
2
2
1
1
1
1
1
1
1

12
1
1

A/R
A/R
A/R





Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

5

SECTION 5
COMPONENT PARTS

PAGE 2	 CUP KNIFE ASSEMBLY
PAGE 3	 IDLER ASSEMBLY
	 SMV SIGN ASSEMBLY
PAGE 4	 WHEEL & LEG ASSEMBLY



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4

000-65229
000-65141
030-16139
034-05170

2 1/2 Cup Knife Assy Include Item 4, 5, 6, 7, 8
Knife Pivot
Carriage Bolt 1/2-13 x 3 1/4
Stover Lock Nut 1/2-13

32
32
32
64

5
6
7
8

000-65144
000-65227
000-01694
030-16132

Square Ring
Knife Hanger
Cup Knife 2 1/2 Inch
Carriage Bolt 1/2-13 x 1 1/2 Gr. 5

32
32
32
32

DWG. NO. 3000

CUP KNIFE ASSEMBLY

S
E
C

5

Cylinder Assembly 79201567



Page 3

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

5

IDLER ASSEMBLY

DWG. NO. 2514

2

5

3

4

6

1

SMV SIGN ASSEMBLY

DWG. NO. 2521

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4

400-22083 
850-001-354
031-10599
951-001-002

Mount
SMV Emblem
Machine Screw #10-24 x 1/2 Slotted Round Head
Hex Nut  #10-24 

1
1
2
2

5
6

033-22007 
715-03056 
790-41218

Lock Washer #10
Caution Decal
 Complete SMV Sign Assembly

2
1

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6

79200955
51599031
725-03047
031-06365
951-005-037
033-12013

Idler Weldment
8” Idler Pulley
Extension Spring
Hex Head Cap Screw 3/4 -10 x 5 Gr. 5
Lock Nut 3/4-10 2-Way
Flat Washer 3/4 Inch

1
1
1
1
1
1

7
8
9

10

400-10466
951-001-009
952-001-006
79202310
79200956

Spacer
Hex Nut 3/4 Inch
Lock Washer  3/4 Inch
Spacer
Complete Idler Assembly

2
1
1
1



Page 4

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

2

3
4

4
5

5

1

10

89

11

12

13 14

15

16

NOTE:
  STAMPED SIDE OF SEAL
  TO BE ON THIS SIDE

18

6

17

7

19

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7
8
9

10

79200828
79200827
951-001-008
952-001-005
950-001-023
850-001-164
850-001-154
850-003-053
955-001-001
950-011-006

Wheel Leg Weldment
Clamp Plate
Hex Nut 5/8-11
Lock Washer 5/8-11
Hex Head Cap Screw 5/8-11 x 2 Gr. 5
Triple Lip Seal
Cone JL69349
Hub W/Wear Sleeve
Grease Fitting 1/8-27 NPT 
Wheel Bolt 1/2-20 x 1 

1
1
6
6
6
1
1
1
1
6

11
12
13
14
15
16
17
18
19

850-001-153
802-000-007
951-005-002
953-001-017
850-001-155
850-001-828
850-001-555
850-001-158
850-001-159
79200973

Cone LM67048
Washer 7/8 Inch
Slotted Nut 7/8-14
Square Cut Cotter Pin 5/32 x 1 1/2 
Dust Cap
5 KB x 15 Rim - 6 Bolt S/N 100 (Not Part of Assembly)
Wear Sleeve
Front Cup LM 67010
Rear Cup JL 69310
Complete Wheel Leg Assembly W/Hub W/O Rim

1
1
1
1
1
1
1
1
1
1

DWG. NO.2987

WHEEL & LEG ASSEMBLY

S
E
C

5



Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

6

SECTION 6
COMPLETING

PACKAGES
PAGE 2	 5701 REAR DELIVERY PACKAGE
PAGE 4	 5702 SHREDDER PACKAGE



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

6

24

24

24

10
11

35
31

17

9

10
11
35

8

7

34
4

5

3
31

35

2
1

32

30

3633

15

10
11

12

13 14

6

29

37

37

41

25

26

20

19

28

16

21

18

HINIKER

41

43

36
33

27

24

40

11

1035

11
10 35

44

22

45

45

38

38

23

42

33
43

36

42

43

36
33

39
39

40

35
1110

38

DWG. NO. 3003

5701 REAR DELIVERY PKG



Page 3

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

6

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23

000-03292
000-03283
953-001-002
000-03289
000-03290
000-03293
000-65352
000-65324
000-65351
952-001-007
951-001-005
000-20212
400-29004
000-25121
000-65359
402-12711
402-12710
402-13022
400-13531
400-13532
402-12712
402-12713
402-12714

Extension Spring
Control Casting
Cotter Pin 1/8 x 1
Pawl
Torsion Spring
Rope
Control Bushing
Deflector, W.A.
Bushing
Lock Washer 3/8 Med. Split SAE
Hex Nut 3/8-16
U-Bolt
Rope Guide
Guide Cushion
Hood, W.A.
Front Panel
Lower Front Panel W.A.
Deflector Gate Assembly
L.H. Support Plate
R.H. Support Plate
Rear Panel
L.H. End Panel
R.H. End Panel

1
1
1
1
1
1
1
1
1

23
23
1
1
1
1
1
1
1
1
1
1
1
1

24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

400-14328
400-14329
400-14330
71505168
79201455
79201569
031-06111
950-001-105
950-001-209
952-001-002
952-003-004
952-003-006
951-001-004
951-001-008
030-16067
950-003-007
950-003-029
030-16041
030-16043
033-12007
701-30012
953-005-001

Tightener Arm
L.H. Control Arm Assembly
R.H. Control Arm Assembly
Hiniker Decal
Bracket
Brace Tube Weldment
Hex Head Cap Screw 3/8-16 x 2 1/2 Gr. 5
Hex Head Cap Screw 3/8-16 x 1 Gr. 5
Hex Head Cap Screw 3/8-16 x 5 Gr. 5
Lock Washer 5/16 Med. Split SAE
Flat Washer 1/2 Inch SAE
Flat Washer 3/8 Inch SAE
Hex Nut 5/16-18
Hex Nut 5/8-11
Carriage Bolt 3/8-16 x 3/4 Gr. 5
Carriage Bolt 3/8-16 x 1 1/4 Gr. 5
Carriage Bolt 3/8-16 x 1 Gr. 5
Carriage Bolt 5/16-18 x 3/4 Gr. 5
Carriage Bolt 5/16-18 x 1 1/4 Gr. 5
Flat Washer 5/16 Inch SAE
Spring Pin 1/4 x 1 3/8
Hair Pin Cotter .120 x 2 3/8

4
1
1
1
2
2
1
3
1

58
1

10
58
4
7
4
7

52
4

56
4
2



Page 4

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

6

DWG. NO. 3004

5702 SHREDDER PKG

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5

000-65368
951-001-004
952-001-002
033-12007
950-001-113

Shredder Plate
Hex Nut 5/16-18
Lock Washer 5/16 Med. Split SAE
Flat Washer 5/16 Inch SAE 
Hex Head Cap Screw 5/16-18 x 3/4 Gr. 5

1
16
16
16
16

6
7
8
9

950-001-105
952-001-007
951-001-005
952-003-006

Hex Head Cap Screw 3/8-16 x 1 Gr. 5
Lock Washer 3/8 Med. Split SAE
Hex Nut 3/8-16
Flat Washer 3/8 Inch SAE

6
6
6
6



Page 1

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

7

SECTION 7
OPTIONAL EQUIPMENT

PAGE 2	 RATCHET JACK ASSEMBLY
	 TOUCH UP KIT
	 5700 OPERATOR MANUAL
PAGE 3	 HYDRAULIC CYLINDER PACKAGE 			 
	 HYDRAULIC CYLINDER BREAKDOWN



Page 2

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

RACHET JACK ASSEMBLY

DWG. NO. 2502

TOUCH UP KIT AND OPERATOR MANUAL

DWG. NO. 2999

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1 79201417
79202099

5700 Operator Manual
5710 Operator Manual

1
1

2 921-001-416 Red Spray Can S/N 101 A/R

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1 000-04067 Complete Rachet Jack Assembly 1

S
E
C

7



Page 3

HINIKER 5700 & 5710 FLAIL HARVESTER

8/09

S
E
C

7

HYDRAULIC CYLINDER PACKAGE

DWG. NO. 3005

HYDRAULIC CYLINDER BREAKDOWN

DWG. NO. 6519

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2
3
4
5
6
7

79202381
79202376
79202369
79202377
79202378
79202379
79202359

Clevis Cap
Rod Cap
Piston
Rod
Tube
Tie Rod
Pin 1 “ Diameter (Pair)

1
1
1
1
1
4
1

8
9

10
11
12
13

79202380
79202371
79202362
79202373
79202374
79202365

Seal Kit
Rod Clevis 1”
Set Screw
Nut Tie Rod
Nut Piston
Plug

1
1
1
8
1
1

REF.
NO. 

PART
NUMBER DESCRIPTION QTY. REF.

NO.
PART

NUMBER DESCRIPTION QTY.

1
2

79202368
956-005-001

3 x 8 Cylinder Assembly
90° Elbow

1
2

3
4

957-004-006
957-004-007

Hose Assembly 3/8 x 156”
Hose Assembly 3/8 x 172”

1
1


